
 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-29 

Guidelines for  
Developers 

 
 
 
 
 

VOLUME 1 
Sewerage Policy for New Developments 

 
 
 
 
 

PART C 
Sewerage Catchment Planning Manual 

 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-30 

 
Table of  Contents 

 
 

Section 1 Introduction To The Manual  

1.1 Purpose  

1.2 Objectives  

1.3 Governing Principles  

1.4 Content  

1.5 Structure  
 

Section 2 Basic Principles Governing The Conduct Of Sewerage   
Catchment Planning 

2.1 Introduction  

2.2 Basic Objectives and Needs  

2.3 Community Wide Approach  

2.4 General Policies Governing Sewerage Management  
[...]
     0.0009 90.24 750 

1-2-4 7.16  1.26 5.90    

 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-65 

4.4 Pump Stations 
 
Inventory of Existing Systems 
 
The existence of intermediate pump stations which form part of an existing 
sewerage conveyance system should be recorded, and their positions located in the 
same eight chain revenue sheets employed for delineating sewer alignments. 
 
If available information on plot shape and size, and on the foot print details of each 
and every intermediate pump station, should be recorded.  Similarly the existence 
of an associated electrical substation and its rated capacity should also be recorded.  
In the absence of recorded information, an attempt should be made to garner such 
data by employing simple, convenient methods. 
 
Physical and Functional Status 
 
The physical and functional status of concrete structures and mechanical 
equipment associated with each pump station should be assessed and reported.  
Particular attention should be placed on ascertaining the capacity and efficiency of 
pump sets and screening devices.  Any system malfunctions and incapability to 
handle sewage inflows should be ascertained and noted. 
 
 

4.5 Sewage Treatment Plants 
 
Plant Inventorisation 
 
The type and distribution of various sewage treatment plants (STP) such as Imhoff 
Tanks, Waste Stabilisation Ponds, Package Plants and High Rate Mechanised 
Biological Treatment Systems (HRMB) should be inventorised and their locations 
demarcated on the same eight chain revenue sheets containing information on 
sewers and pump stations (Figure 4.3). 
 
The design capacity of each type of STP should be tabulated, and their 
corresponding service areas should preferably be demarcated on eight chain 
revenue sheets, if such information can be deduced within the time frame of a 
Sewerage Catchment Planning study. 
 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-66 

KL
 S

ER
EM

BA
N

 H
IG

H
W

AY

M

J

L

K

H I

G

F

KEY PLAN

IMHOFF TANK

PUMP STATION

BIOSOIL SYSTEM

OXIDATION POND/AERATED LAGOON/OXIDATION DITCH SYSTEM

EXTENDED AERATION ACTIVATED SLUDE SYSTEM

ROTARY BIOLOGICAL SYSTEM

EXTENDED AERATION SYSTEM

N

 
 

Figure 4.3 Spatial Demarcation of Existing STP’s within Sg. Kelang and Sg. Kuyoh Sewerage Catchment Areas 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-67 

Site Records 
 
Wherever possible each STP should be visited to record information on 
 

 Physical appearance and structural state 

 Area size and shape of the Plot in which it is located 

 Process Units which are existing 

 The functional state of mechanical and electrical equipment and their 
individual ratings 

 Final effluent discharge point 

 Surrounding land use and development pattern (0.5 km radius from site) 

 Any negative impacts on surrounding areas. 

 
Process flow and layout for plants 
 
Wherever possible a process flow diagram (Figure 4.4) and a layout (Figure 4.5) 
should be prepared for STPs other than Septic and Imhoff Tanks.  The extent that 
an STP requires upgrading, or is to be upgraded, and the status and capacity of its 
unit processes should be assessed.  This is usually carried out by evaluating the 
design capacity of the STP process units employing criteria published in the 
Sewerage Services Department’s Guidelines for Developers, and then comparing 
such values with the respective process unit’s current loading or use.  The capacity 
of each plant’s unit process as a function of the population equivalent it can cater 
for is then compared with the actual PE served in Table 4.2.  Again this simplified 
approach has to be adopted to account for unit processes which will achieve less 
than the anticipated performance due to: 
 

 poor operational practices 

 poor design 

 poor mechanical/electrical equipment, often due to lack of maintenance 

 particular circumstances 

 
 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-68 

 

 
Figure 4.4 Process Flow Diagram 

F R O M
P U M P  S T A T IO N

S C R E E N
M E C H A N IC A L

G R IT  C H A M B E R
P R E  A E R A T IO N

S E D IM E N T A T IO N
P R IM A R Y

T A N K
A E R A T IO N

S E C O N D A R Y
S E D IM E N T A T IO N

S T A T IO N
P U M P  

S C R E E N IN G S
D E W A T E R IN G T O  L A N D F IL L

B L O W E R S
A IR

R
A

S

D IG E S T IO N  T A N K
P R IM A R Y

S E C O N D A R Y
D IG E S T IO N  T A N K

S L U D G E
D E W A T E R IN G

F A C IL IT Y

S L U D G E  F O R
O F F S IT E

D IS P O S A L

E
FF

LU
E

N
T

S
E

C
O

N
D

A
R

Y

LI
Q

U
O

R
M

IX
ED

SE
W

A
G

E
S

ET
TL

E
D

S
U

P
E

R
N

A
TA

N
T

W A S

R A W  /  W A S  S L U D G E

R A S  :  R E T U R N  A C T IV A T E D  S L U D G E

W A S  :   W A S T E   A C T IV A T E D  S L U D G E

T R E A T E D  S E W A G E  T O
N E A R E S T  W A T E R  C O U R S E

L IQ U ID  E F F L U E N T

A IR

S L U D G E   /  S O L ID S

T R E A T E D  E F F L U E N T



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-69 

P
R

O
P

O
S

E
D

BR
ID

G
ED R A I N   R E S E R V E

AERATION  TANK

AERATION  TANK

AERATION  TANK

A
N

O
XIC

 ZO
N

E
A

N
O

X
IC

 ZO
N

E
A

N
O

X
IC

 ZO
N

E

GAS HOLDER

ANAEROBIC
DIGESTER

ANAEROBIC
DIGESTER

DIGESTER
ANAEROBIC

DIGESTER
ANAEROBIC

S.L.T

S.L.T

PEST

PEST

CLARIFIER
SECONDARY

CLARIFIER
SECONDARY

SECONDARY
CLARIFIER

CHLORINE CONTRACT

PRIMARY
CLARIFIER

PRIMARY
CLARIFIER

PRIMARY
CLARIFIER

 
 

Figure 4.5 Layout of New Mechanised CSTP for Shah Alam Sewerage System 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-70 

Table 4.2 Capacities of Current Unit Processes 
 

Unit Process 
Existing Design 

PE Capacity 
(thousands) (a)

Current PE 
Served 

(thousands)
Comments 

Screenings1 15 8 Capacity available 

Grit Removal1 15 8 Capacity available 

Primary Sedimentation1 15 8 Capacity available 

Trickling Filters 18 8 Capacity available 

Humus Tanks1 7 8 Capacity available 

Screenings2 50 38 Capacity available 

Grit Removal2 80 38 Capacity available 

Primary Sedimentation2 36 38 Capacity exceeded 

Aeration2 504 38 Capacity available 

Secondary Sedimentation2 30 38 Capacity exceeded 

Secondary Sedimentation3 40 - In construction stage 

Oxidation Pond 150 47 Capacity available 

Bio-solid Digestion 46 47 Near capacity 

Notes: 
1. A works - Trickling filter process 
2. B works - Activated bio-solid process 
3. New clarifiers being constructed presently 
4. Capacity needs to be reassessed since aeration system has been upgraded 
(a) Assessed employing unit process design criteria published in the DGSS 

Developer Guidelines Volume 4 
 
Characterise capacity of unit processes 
 
For large plants or more advanced processes, specific analysis of its design and 
operational status will need to be assessed. 
 
It is preferable if the plant can be described in terms of the actual size of unit 
processes it is made up of, for example as presented in Table 4.3.  The treatment 
capacities can then be computed based on the design criteria actually employed 
(Refer Table 4.4).  These derived capacities should be compared with capacities 
determined by employing equivalent criteria published by the Sewerage Services 
Department (Guidelines for Developer), and modified to account for the known 
condition of the plant. 
 
Table 4.5 shows the typical reactor volume per PE in different treatment processes. 
If the capacity of a plant is not clear, the capacity can be roughly estimated on 
these volumes. For example, a CAS process plant has 3,000 m3 of reactor volume. 
This plant’s capacity is calculated by dividing a reactor volume 3,000 m3 by 0.7 
m3/PE. About 4,200 PE is estimated as the capacity of this plant. 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-71 

Table 4.3 Details of Unit Processes Pertaining to a STP 
 

Process Unit Dimensions Capacity 

Imhoff Tank 2 compartments each 2.44m x 8.53m 41.6 m² 

Primary 
Sedimentation 

Old - 2 tanks each 7.62m x 7.62m 
New - 1 tank 12.8m diameter 

1160 m² 
128.7 m² 

Trickling Filters Old - 2 @ 24.4m diameter, 2.0m depth (estimate) 
 

New - 1 @ 25.9m diameter, 2.44m depth 

933.6 m² 
1,870.0 m³ 

526.8 m² 
1,290.0 m³ 

Humus Tanks Old - 1 tank 6.48m x 6.48 
New - 1 tank 11.0m diameter. 

42.0 m² 
95.0m² 

Chlorination Depth 1.5m, Area 44.1m² 44.1m² 
66.1m³ 

Digesters Primary - 1 tank 9.14m diameter, 5.87 m SWD 
Secondary - 2 tanks 7.92m diameter, 4.74m SWD 

385.5m³ 
467.0m³ 

Drying Beds Old - 6 @ 62.0m² each 
New - 12 @ 81.5m² each 

372.0m² 
978.0m² 

 
 

Table 4.4 Existing Capacities of Unit Processes Pertaining to a STP 
 

Unit Design Basis Loading 

Imhoff Tank (m³/m²/day at ADWF) 10 36.0 

Primary Sedimentation (m³/m²/day at ADWF) 10 13.0 

Trickling Filters (g BOD/m³/day at ADWF) 200 126a 

Humus Tanks (m³/m²/day at ADWF) 20 26.8 

Chlorination Tank (min. detention at ADWF) 30 32 

Bio-solid Digesters (days detention) 
Primary 
Secondary 

 
15 
15 

 
13.8b 
16.7b 

Bio-solid Drying Beds (PE/m³) 
Old Works 
New Works 

 
10 
10 

 
7.4 

Notes: 
a. Assumes 30 per cent BOD5 removal in primary treatment 
b. Manual bio-solid withdrawal 
Unit processes which are not able to cope with the current influent sewage flow rates and 
pollutant load should be noted for future upgrading or augmentation, if it is decided that the 
treatment plant remains in operation. 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-72 

 
Table 4.5 Typical Reactor Volume per PE in Mechanised Treatment 

 

Treatment Process Reactor 
Volume 

Calculations 

Conventional Activated Bio-solid 
System (CAS) 

0.7 m3/PE 14 hr (HRT)/24×225×3.9(peak factor)
÷1000×1.2(safety factor) 

Extended Aeration System (EA) 1.0 m3/PE 21 hr (HRT)/24×225×3.9(peak factor)
÷1000×1.2(safety factor) 

Rotating Biological Contractors 
(RBC) 

0.03 m3/PE 2 hr (HRT)/24×225÷1000×1.2(safety 
factor) 

Trickling Filters (High Rate Filter) 0.05 m2/PE 225 × 3.9(peak factor) × 1.2(safety 
factor)÷1000÷25 m3/d/m2 

Sequencing Batch Reactors (SBR) 0.3 m3/PE 21 hr (HRT)/24 × 225 ÷ 1000 ×
1.2(safety factor) 

Notes: 
a. Design criteria such as hydraulic retention times and an organic loading is quoted from 

Vol.4 under revising. 
b. Peak factor is calculated on 5,000 PE. (3.9=4.7×(5,000/1,000)^0.11) 
 

 
4.6 Bio-solid Processing 

 
Both on-site and off-site STPs, the former represented by Septic Tanks and small 
package treatment plants, produce bio-solids which need separate processing to 
render them suitable for discharge to the environment. 
 
It is therefore necessary to review the management of sewage bio-solids generated 
by the Catchment; encompassing their collection, conveyance, treatment and 
disposal.  From such a review an assessment should be made on the suitability and 
environmental compatibility of current management measures being adopted. 
 
If there is in existence any bio-solid treatment facilities (STFs) which are 
independent of an STP, their unit processes should be inventorised in the same 
manner as that described for a Sewage Treatment Plant. 
 
The major bio-solid treatment processes are shown in Figure 4.6. 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-73 

Raw sludge Thickening

Digestion

Dewatering

Natural
dewatering

Composting

Drying

Incineration

Reuse for green and
farmland and
reclamation

Reuse for green and
farmland

Reuse for
construction material

and reclamation

Dewatering

Dewatering

Process 1

Process 2

Process 3

 
Figure 4.6 Typical Flow of Bio-solid Treatment Processes 

 
Process 1 is considered when dewatered bio-solid in used for greens and farmland 
or used in reclamation works.  In this case, the process to reuse bio-solid for greens 
and farmland is inexpensive and simple with respect to final disposal, but poses 
safety risks from the bacteriological aspect.  It would be desirable to stabilize the 
bio-solid prior to disposal by applying digestion. There are also considerations to 
be made for odour and conveyance, and requires careful study on the impacts on 
the surrounding environment.  Especially when natural dewatering systems are 
selected, risks and impacts must be mitigated or carefully managed.  
 
Process 2 is considered when bio-solid is used for greens and farmland as fertilizer 
after further processing of dewatered bio-solid.  The processed bio-solid is more 
favourable in quality for application on greens and farmland, since through 
composting or mechanical drying, bio-solid is converted into dry bio-solid which 
is safer and easier to handle. 
 
Process 3 is considered when bio-solid is used as construction material in the form 
of ash or slug or for reclamation by incinerating dewatered bio-solid.  In particular, 
bio-solid has been reused as construction material, as raw material for cement, soil 
improvement agent, road-base material, light aggregate, brick, tile, permeable 
concrete block, concrete aggregate, clay pipe, etc.  Bio-solid can also be used for 
reclamation for both marine and inland applications. 
 
Characteristics on each bio-solid treatment are summarized in Table 4.6 and 4.7. 
Usually on the medium–large size bio-solid production near residential area 
dewatering is suitable from cost, odour, and land space. On small size near rural 
area composting is suitable because of availability of large space and odour 
concern. Incineration should be considered in the case of limited disposal area and 
treatment of large amount of bio-solid which is more than 20t/day as dewatered 
bio-solid. 
 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-74 

 In the developing the bio-solid treatment process, the combination of unit 
processes is decided on, taking into account: (1) design bio-solid flow and bio-
solid property, (2) stabilization requirements for reuse and disposal, (3) location of 
the facilities and disposal areas, and (4) environmental conditions and 
requirements. 
 
For each unit process, there are several systems and equipment types, and 
therefore a variety of combinations has to be considered.  Therefore, it is necessary 
to make a comprehensive study and decide on the appropriate bio-solid treatment 
processes, based on a comprehensive evaluation of the construction cost, operation 
and maintenance (O&M) cost, O&M complexity, etc. by proposed combination 
alternative.  
 
The bio-solid volume generated is expected to increase in future, accompanied 
with the progress of sewerage provision.  In such a situation that the surrounding 
conditions involved in the bio-solid treatment and disposal have been changing, 
the comprehensive and systematic framework is required to promote the efficient 
treatment and utilization of sewage bio-solid. 



 
マレーシア国 下水道事業計画策定能力強化調査                                            ﾌｧｲﾅﾙﾚﾎﾟｰﾄ  

   APP.4-75 

Table 4.6 Characteristics on Bio-solid Treatment Process 
 

Bio-solid  
Treatment 
Process 

Advantageous Disadvantageous 

Dewatering 

・High reduction of bio-solid 
volume. 
・No odour and noise because of 
closed system. 
・Small space for processing. 

・Relatively high cost because 
of high electric consumption 
processes. 
・Need for final disposal sites. 
・Need for the treatment of 
filtered water. 

Composting 

・Reuse of bio-solid as 
resources. 
・Hygienically stable because 
heat occurring in process kills 
bacteria. 
・Relatively low cost treatment 
comparing with incineration 
and dewatering. 

・Need for large space for 
processing. 
・Confirmation on the 
consumption volume and the 
number of consumers for 
sustainable consumptions. 
・Odour problems because a 
system is an open-system. 
・Bio-solid containing large 